FCC RF Test Report

Report No. : FG562904B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 Al21 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 Al122 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 4 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A123 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al24 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 A125 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 4 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A126 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 A127 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A128 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 4 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 A129 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A130 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al31 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 7 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 A132 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A133 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al34 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A135 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A136 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A137 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A138 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A139 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : A140 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number 1 Al41 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al42 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Middle Channel / QPSK

Middle Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al43 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al44 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Highest Channel / QPSK

Highest Channel / 16QAM

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number : Al45 of A150
Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01




FCC RF Test Report

Report No. : FG562904B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0011
30 Normal Voltage 0.0064
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0085
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0074
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0032
20 Battery End Point 0.0069

Note:

1. Normal Voltage = 3.80 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0005
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0069
20 Battery End Point 0.0074

Note:

1. Normal Voltage = 3.80 V.

; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0043
40 Normal Voltage 0.0028
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0039
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0012
20 Battery End Point 0.0032

Note:

1. Normal Voltage = 3.80 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0071
40 Normal Voltage 0.0170
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0155
0 Normal Voltage 0.0057

-10 Normal Voltage 0.0141 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0184
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0028
20 Battery End Point 0.0099

Note:

1. Normal Voltage = 3.80 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0070
40 Normal Voltage 0.0606
30 Normal Voltage 0.0479
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0211
0 Normal Voltage 0.0127

-10 Normal Voltage 0.0310 PASS
-20 Normal Voltage 0.0282
-30 Normal Voltage 0.0761
20 Maximum Voltage 0.0690
20 Normal Voltage 0.0239
20 Battery End Point 0.0197

Note:

1. Normal Voltage = 3.80 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2/ 1.4MHz (Average)
S A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.63 0.3656 25.37 0.3443
Middle QPSK 1 0 26.20 0.4169 25.27 0.3365
Highest 1 0 25.87 0.3864 24.10 0.2570
Lowest 1 0 25.08 0.3221 24.92 0.3105
Middle 16QAM 1 0 25.42 0.3483 24.33 0.2710
Highest 1 0 25.40 0.3467 23.54 0.2259
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.85 0.3846 25.33 0.3412
Middle QPSK 1 7 25.71 0.3724 24.77 0.2999
Highest 1 7 25.47 0.3524 23.76 0.2377
Lowest 1 7 25.59 0.3622 25.19 0.3304
Middle 16QAM 1 7 2511 0.3243 24.55 0.2851
Highest 1 7 25.28 0.3373 23.40 0.2188
Limit EIRP < 2W Result PASS
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LTE Band 2 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 26.08 0.4055 25.77 0.3776
Middle QPSK 1 0 26.38 0.4345 25.32 0.3404
Highest 1 0 25.81 0.3811 24.20 0.2630
Lowest 1 0 25.49 0.3540 24.94 0.3119
Middle 16QAM 1 0 25.78 0.3784 24.69 0.2944
Highest 1 12 25.22 0.3327 23.68 0.2333
Limit EIRP < 2W Result PASS
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LTE Band 2 / 10MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 26.71 0.4688 26.39 0.4355
Middle QPSK 1 0 26.83 0.4819 25.81 0.3811
Highest 1 0 25.79 0.3793 2451 0.2825
Lowest 1 0 26.16 0.4130 25.74 0.3750
Middle 16QAM 1 0 25.91 0.3899 25.05 0.3199
Highest 1 0 25.08 0.3221 23.95 0.2483
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 26.68 0.4656 26.18 0.4150
Middle QPSK 1 0 26.80 0.4786 26.19 0.4159
Highest 1 0 26.12 0.4093 24.96 0.3133
Lowest 1 0 26.15 0.4121 25.97 0.3954
Middle 16QAM 1 0 26.16 0.4130 25.43 0.3491
Highest 1 0 25.43 0.3491 24.29 0.2685
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 26.73 0.4710 26.34 0.4305
Middle QPSK 1 0 26.83 0.4819 26.05 0.4027
Highest 1 0 26.65 0.4624 25.67 0.3690
Lowest 1 0 26.41 0.4375 26.02 0.3999
Middle 16QAM 1 0 26.32 0.4285 25.47 0.3524
Highest 1 0 25.81 0.3811 2491 0.3097
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average)

S A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 2 25.72 0.3733 25.72 0.3733
Middle QPSK 1 0 25.56 0.3597 25.34 0.3420
Highest 1 2 24.76 0.2992 24.46 0.2793
Lowest 1 5 25.03 0.3184 24.73 0.2972
Middle 16QAM 1 0 24.65 0.2917 24.44 0.2780
Highest 1 2 24.12 0.2582 23.88 0.2443
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.52 0.3565 25.25 0.3350
Middle QPSK 1 7 25.02 0.3177 24.79 0.3013
Highest 1 7 24.52 0.2831 24.16 0.2606
Lowest 1 7 25.00 0.3162 24.61 0.2891
Middle 16QAM 1 7 24.64 0.2911 24.25 0.2661
Highest 1 7 24.13 0.2588 23.62 0.2301
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
. A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.55 0.3589 25.23 0.3334
Middle QPSK 1 0 25.18 0.3296 24.94 0.3119
Highest 1 0 24.34 0.2716 24.20 0.2630
Lowest 1 0 24.66 0.2924 24.44 0.2780
Middle 16QAM 1 0 24.37 0.2735 24.44 0.2780
Highest 1 0 23.60 0.2291 23.46 0.2218
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.70 0.3715 2551 0.3556
Middle QPSK 1 0 25.43 0.3491 25.24 0.3342
Highest 1 0 24.44 0.2780 24.82 0.3034
Lowest 1 0 24.90 0.3090 24.68 0.2938
Middle 16QAM 1 0 24.48 0.2805 24.38 0.2742
Highest 1 0 23.83 0.2415 24.12 0.2582
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.64 0.3664 25.45 0.3508
Middle QPSK 1 0 25.59 0.3622 25.39 0.3459
Highest 1 0 24.59 0.2877 24.84 0.3048
Lowest 1 0 24.99 0.3155 24.81 0.3027
Middle 16QAM 1 0 24.82 0.3034 24.61 0.2891
Highest 1 0 23.98 0.2500 24.07 0.2553
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.95 0.3936 25.71 0.3724
Middle QPSK 1 0 25.45 0.3508 25.32 0.3404
Highest 1 0 25.34 0.3420 25.42 0.3483
Lowest 1 0 25.39 0.3459 25.19 0.3304
Middle 16QAM 1 0 24.93 0.3112 24.70 0.2951
Highest 1 0 25.08 0.3221 25.23 0.3334
Limit EIRP < 1W Result PASS
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FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.58 0.1811 22.42 0.1746
Middle QPSK 1 0 23.00 0.1995 23.06 0.2023
Highest 1 0 22.68 0.1854 22.82 0.1914
Lowest 1 12 22.35 0.1718 22.32 0.1706
Middle 16QAM 1 0 22.39 0.1734 22.18 0.1652
Highest 1 12 21.80 0.1514 21.86 0.1535
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 22.64 0.1837 22.36 0.1722
Middle QPSK 1 0 22.63 0.1832 22.64 0.1837
Highest 1 24 2251 0.1782 22.68 0.1854
Lowest 1 0 22.01 0.1589 21.87 0.1538
Middle 16QAM 1 24 22.00 0.1585 22.10 0.1622
Highest 1 24 22.26 0.1683 22.73 0.1875
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B6 of B32

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-MF970

Report Issued Date : Aug. 12, 2015
Report Version : Rev. 01



FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.57 0.2275 23.38 0.2178
Middle QPSK 1 0 22.83 0.1919 22.98 0.1986
Highest 1 0 22.78 0.1897 23.26 0.2118
Lowest 1 37 22.65 0.1841 22.30 0.1698
Middle 16QAM 1 0 22.15 0.1641 22.22 0.1667
Highest 1 37 22.21 0.1663 22.62 0.1828
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.20 0.2089 23.43 0.2203
Middle QPSK 1 0 22.72 0.1871 23.10 0.2042
Highest 1 0 20.28 0.1067 20.30 0.1072
Lowest 1 0 2251 0.1782 22.60 0.1820
Middle 16QAM 1 49 22.31 0.1702 22.45 0.1758
Highest 1 0 19.54 0.0899 19.60 0.0912
Limit EIRP < 2W Result PASS
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FCC RF Test Report

Report No. : FG562904B

LTE Band 12/ 1.4MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 2 17.62 0.0578 3.77 0.0024
Middle QPSK 1 2 19.11 0.0815 5.54 0.0036
Highest 1 2 18.43 0.0697 5.73 0.0037
Lowest 1 0 17.44 0.0555 3.51 0.0022
Middle 16QAM 1 2 18.40 0.0692 4.87 0.0031
Highest 1 2 18.45 0.0700 5.74 0.0037
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 7 17.96 0.0625 3.87 0.0024
Middle QPSK 1 7 19.07 0.0807 5.57 0.0036
Highest 1 7 18.68 0.0738 5.81 0.0038
Lowest 1 7 17.83 0.0607 3.63 0.0023
Middle 16QAM 1 7 18.26 0.0670 4.78 0.0030
Highest 1 7 18.54 0.0714 541 0.0035
Limit ERP < 3W Result PASS
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FCC RF Test Report

Report No. : FG562904B

LTE Band 12 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 19.64 0.0920 4.76 0.0030
Middle QPSK 1 0 18.89 0.0774 4.61 0.0029
Highest 1 24 18.92 0.0780 5.43 0.0035
Lowest 1 24 18.57 0.0719 4.08 0.0026
Middle 16QAM 1 0 18.17 0.0656 3.98 0.0025
Highest 1 24 18.36 0.0685 5.05 0.0032
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 19.86 0.0968 6.66 0.0046
Middle QPSK 1 24 19.27 0.0845 5.28 0.0034
Highest 1 24 19.72 0.0938 4.99 0.0032
Lowest 1 24 18.74 0.0748 2.89 0.0019
Middle 16QAM 1 0 18.73 0.0746 4.61 0.0029
Highest 1 0 18.47 0.0703 4.10 0.0026
Limit ERP < 3W Result PASS
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FCC RF Test Report

Report No. : FG562904B

LTE Band 17 / 5MHz (Average)

S A RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 19.34 0.0859 4.61 0.0029
Middle QPSK 1 0 19.17 0.0826 5.29 0.0034
Highest 1 24 18.78 0.0755 5.83 0.0038
Lowest 1 0 18.68 0.0738 4.06 0.0025
Middle 16QAM 1 0 18.39 0.0690 4.50 0.0028
Highest 1 12 17.83 0.0607 4.01 0.0025
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 19.42 0.0875 4.62 0.0029
Middle QPSK 1 0 19.34 0.0859 4.75 0.0030
Highest 1 0 19.22 0.0836 5.01 0.0032
Lowest 1 0 19.01 0.0796 4.24 0.0027
Middle 16QAM 1 0 18.50 0.0708 3.98 0.0025
Highest 1 0 18.42 0.0695 4.43 0.0028
Limit ERP < 3W Result PASS
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FCC RF Test Report

Report No. : FG562904B

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3699 -49.89 -13 -36.89 -64.09 -54.49 3 7.60 H
5559 -46.82 -13 -33.82 -60.61 -53.08 3.84 10.10 H
L 7401 -40.49 -13 -27.49 -60.27 -47.99 4.43 11.93 H
owest 3699 -50.60 -13 -37.60 -63.09 -55.20 3 7.60 \Y
5553 -48.39 -13 -35.39 -60.8 -54.65 3.84 10.10 \Y%
7401 -41.15 -13 -28.15 -58.94 -48.65 4.43 11.93 \%
3759 -51.08 -13 -38.08 -65.28 -55.68 3 7.60 H
5637 -48.17 -13 -35.17 -61.96 -54.43 3.84 10.10 H
Middl 7518 -41.40 -13 -28.40 -61.18 -48.90 4.43 11.93 H
adie 3759 -53.01 -13 -40.01 -65.5 -57.61 3 7.60 \%
5637 -49.31 -13 -36.31 -61.72 -55.57 3.84 10.10 \%
7518 -43.99 -13 -30.99 -61.78 -51.49 4.43 11.93 \Y
3816 -50.70 -13 -37.70 -64.90 -55.30 3 7.60 H
5727 -47.03 -13 -34.03 -60.82 -53.29 3.84 10.10 H
Hiah 7635 -41.61 -13 -28.61 -61.39 -49.11 4.43 11.93 H
Ighest 3816 -53.36 -13 -40.36 -65.85 -57.96 3 7.60 \Y
5727 -49.36 -13 -36.36 -61.77 -55.62 3.84 10.10 \%
7635 -43.29 -13 -30.29 -61.08 -50.79 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3699 -49.97 -13 -36.97 -64.17 -54.57 3 7.60 H
5550 -48.19 -13 -35.19 -61.98 -54.45 3.84 10.10 H
L 7401 -39.74 -13 -26.74 -59.52 -47.24 4.43 11.93 H
owest 3699 -563.37 -13 -40.37 -65.86 -57.97 3 7.60 \Y
5550 -49.39 -13 -36.39 -61.8 -55.65 3.84 10.10 \Y%
7401 -41.83 -13 -28.83 -59.62 -49.33 4.43 11.93 \%
3756 -52.19 -13 -39.19 -66.39 -56.79 3 7.60 H
5637 -47.57 -13 -34.57 -61.36 -53.83 3.84 10.10 H
Middle 7515 -41.59 -13 -28.59 -61.37 -49.09 4.43 11.93 H
3756 -53.59 -13 -40.59 -66.08 -58.19 3 7.60 \Y
5637 -49.91 -13 -36.91 -62.32 -56.17 3.84 10.10 \%
7515 -44.39 -13 -31.39 -62.18 -51.89 4.43 11.93 \Y
3813 -50.69 -13 -37.69 -64.89 -55.29 3 7.60 H
5721 -48.47 -13 -35.47 -62.26 -54.73 3.84 10.10 H
Hiah 7629 -42.49 -13 -29.49 -62.27 -49.99 4.43 11.93 H
Ighest 3813 -53.69 -13 -40.69 -66.18 -58.29 3 7.60 \Y
5721 -50.49 -13 -37.49 -62.9 -56.75 3.84 10.10 \Y%
7629 -44.22 -13 -31.22 -62.01 -51.72 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -51.46 -13 -38.46 -65.66 -56.06 3 7.60 H
5550 -47.71 -13 -34.71 -61.50 -53.97 3.84 10.10 H
L 7401 -40.81 -13 -27.81 -60.59 -48.31 4.43 11.93 H
owest 3702 -563.32 -13 -40.32 -65.81 -57.92 3 7.60 \Y
5550 -48.33 -13 -35.33 -60.74 -54.59 3.84 10.10 \%
7401 -41.80 -13 -28.80 -59.59 -49.30 4.43 11.93 \%
3756 -47.79 -13 -34.79 -61.99 -52.39 3 7.60 H
5634 -48.43 -13 -35.43 -62.22 -54.69 3.84 10.10 H
Middl 7512 -42.01 -13 -29.01 -61.79 -49.51 4.43 11.93 H
adle 3756 -52.46 -13 -39.46 -64.95 -57.06 3 7.60 \Y
5634 -49.92 -13 -36.92 -62.33 -56.18 3.84 10.10 \%
7512 -44.86 -13 -31.86 -62.65 -52.36 4.43 11.93 \Y
3810 -49.71 -13 -36.71 -63.91 -54.31 3 7.60 H
5715 -49.00 -13 -36.00 -62.79 -55.26 3.84 10.10 H
Highest 7623 -44.06 -13 -31.06 -63.84 -51.56 4.43 11.93 H
'ghes 3810 -53.48 -13 -40.48 -65.97 -58.08 3 7.60 \Y
5715 -50.59 -13 -37.59 -63 -56.85 3.84 10.10 \Y%
7623 -44.71 -13 -31.71 -62.5 -52.21 4.43 11.93 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -50.77 -13 -37.77 -64.97 -55.37 3 7.60 H
5553 -48.35 -13 -35.35 -62.14 -54.61 3.84 10.10 H
L 7401 -41.67 -13 -28.67 -61.45 -49.17 4.43 11.93 H
owest 3702 -52.00 -13 -39.00 -64.49 -56.60 3 7.60 \Y
5553 -49.17 -13 -36.17 -61.58 -55.43 3.84 10.10 \%
7401 -43.04 -13 -30.04 -60.83 -50.54 4.43 11.93 \%
3750 -45.21 -13 -32.21 -60.22 -49.81 3 7.60 H
5628 -48.00 -13 -35.00 -61.79 -54.26 3.84 10.10 H
Middl 7503 -40.72 -13 -27.72 -60.50 -48.22 4.43 11.93 H
adie 3750 -52.45 -13 -39.45 -64.94 -57.05 3 7.60 V
5628 -48.63 -13 -35.63 -61.04 -54.89 3.84 10.10 \%
7503 -43.74 -13 -30.74 -61.53 -51.24 4.43 11.93 \Y
3801 -50.64 -13 -37.64 -64.84 -55.24 3 7.60 H
5703 -48.32 -13 -35.32 -62.11 -54.58 3.84 10.10 H
Highest 7602 -43.58 -13 -30.58 -63.36 -51.08 4.43 11.93 H
3801 -53.84 -13 -40.84 -66.33 -58.44 3 7.60 \Y
5703 -49.73 -13 -36.73 -62.14 -55.99 3.84 10.10 \%
7602 -45.93 -13 -32.93 -63.72 -53.43 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -49.73 -13 -36.73 -63.93 -54.33 3 7.60 H
5553 -48.26 -13 -35.26 -62.05 -54.52 3.84 10.10 H
L 7404 -41.45 -13 -28.45 -61.23 -48.95 4.43 11.93 H
owest 3702 -52.84 -13 -39.84 -65.33 -57.44 3 7.60 \Y
5553 -48.85 -13 -35.85 -61.26 -55.11 3.84 10.10 \Y
7404 -42.40 -13 -29.40 -60.19 -49.90 4.43 11.93 \%
3747 -47.13 -13 -34.13 -61.33 -51.73 3 7.60 H
5622 -47.41 -13 -34.41 -61.20 -53.67 3.84 10.10 H
Middl 7494 -41.63 -13 -28.63 -61.41 -49.13 4.43 11.93 H
adle 3747 -50.89 -13 -37.89 -63.38 -55.49 3 7.60 \Y
5622 -48.56 -13 -35.56 -60.97 -54.82 3.84 10.10 \%
7494 -43.34 -13 -30.34 -61.13 -50.84 4.43 11.93 \Y
3792 -52.29 -13 -39.29 -66.49 -56.89 3 7.60 H
5688 -47.91 -13 -34.91 -61.70 -54.17 3.84 10.10 H
Hiah 7584 -43.24 -13 -30.24 -63.02 -50.74 4.43 11.93 H
Ighest 3792 -54.40 -13 -41.40 -66.89 -59.00 3 7.60 \Y
5688 -48.66 -13 -35.66 -61.07 -54.92 3.84 10.10 \%
7584 -45.48 -13 -32.48 -63.27 -52.98 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -51.08 -13 -38.08 -65.28 -55.68 3 7.60 H
5553 -48.66 -13 -35.66 -62.45 -54.92 3.84 10.10 H
7404 -41.39 -13 -28.39 -61.17 -48.89 4.43 11.93 H
Lowest
3702 -52.81 -13 -39.81 -65.3 -57.41 3 7.60 V
5553 -49.88 -13 -36.88 -62.29 -56.14 3.84 10.10 \%
7404 -42.94 -13 -29.94 -60.73 -50.44 4.43 11.93 \%
3741 -49.24 -13 -36.24 -63.44 -53.84 3 7.60 H
5613 -46.94 -13 -33.94 -60.73 -53.20 3.84 10.10 H
Middl 7485 -42.18 -13 -29.18 -61.96 -49.68 4.43 11.93 H
adie 3741 -53.12 -13 -40.12 -65.61 -57.72 3 7.60 V
5613 -48.14 -13 -35.14 -60.55 -54.40 3.84 10.10 \%
7485 -43.49 -13 -30.49 -61.28 -50.99 4.43 11.93 \Y
3783 -50.49 -13 -37.49 -64.69 -55.09 3 7.60 H
5673 -48.85 -13 -35.85 -62.64 -55.11 3.84 10.10 H
Hiah 7563 -43.71 -13 -30.71 -63.49 -51.21 4.43 11.93 H
Ighest 3783 -53.91 -13 -40.91 -66.4 -58.51 3 7.60 V
5673 -49.65 -13 -36.65 -62.06 -55.91 3.84 10.10 \%
7563 -45.15 -13 -32.15 -62.94 -52.65 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -51.66 -13 -38.66 -65.79 -56.03 3.12 7.49 H
5131 -48.74 -13 -35.74 -61.89 -54.54 3.65 9.45 H
L t 6840 -40.86 -13 -27.86 -57.72 -48.06 4.15 11.35 H
owes 3420 -52.45 -13 -39.45 -65.27 -56.82 3.12 7.49 \Y
5131 -49.21 -13 -36.21 -63.22 -55.01 3.65 9.45 \Y%
6840 -42.60 -13 -29.60 -57.85 -49.80 4.15 11.35 \%
3465 -53.20 -13 -40.20 -67.33 -57.57 3.12 7.49 H
5196 -50.13 -13 -37.13 -63.28 -55.93 3.65 9.45 H
Middle 6927 -39.58 -13 -26.58 -56.44 -46.78 4.15 11.35 H
3465 -52.19 -13 -39.19 -65.01 -56.56 3.12 7.49 \Y
5196 -49.07 -13 -36.07 -63.08 -54.87 3.65 9.45 \Y%
6927 -42.33 -13 -29.33 -57.58 -49.53 4.15 11.35 \Y
3507 -51.06 -13 -38.06 -65.19 -55.43 3.12 7.49 H
5262 -49.77 -13 -36.77 -62.92 -55.57 3.65 9.45 H
Hiah 7017 -39.41 -13 -26.41 -56.27 -46.61 4.15 11.35 H
Ighest 3507 -52.87 -13 -39.87 -65.69 -57.24 3.12 7.49 \Y
5262 -48.29 -13 -35.29 -62.3 -54.09 3.65 9.45 \Y%
7014 -41.68 -13 -28.68 -56.93 -48.88 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -51.90 -13 -38.90 -66.03 -56.27 3.12 7.49 H
5131 -49.42 -13 -36.42 -62.57 -55.22 3.65 9.45 H
L 6840 -40.43 -13 -27.43 -57.29 -47.63 4.15 11.35 H
owest 3420 -48.84 -13 -35.84 -61.66 -563.21 3.12 7.49 \Y
5131 -48.54 -13 -35.54 -62.55 -54.34 3.65 9.45 \Y%
6840 -44.82 -13 -31.82 -60.07 -52.02 4.15 11.35 \%
3462 -53.01 -13 -40.01 -67.14 -57.38 3.12 7.49 H
5194 -50.68 -13 -37.68 -63.83 -56.48 3.65 9.45 H
Middle 6924 -39.46 -13 -26.46 -56.32 -46.66 4.15 11.35 H
3462 -54.09 -13 -41.09 -66.91 -58.46 3.12 7.49 \Y
5194 -49.24 -13 -36.24 -63.25 -55.04 3.65 9.45 \Y%
6924 -42.27 -13 -29.27 -57.52 -49.47 4.15 11.35 \Y
3504 -53.06 -13 -40.06 -67.19 -57.43 3.12 7.49 H
5257 -49.45 -13 -36.45 -62.60 -55.25 3.65 9.45 H
Highest 7008 -39.18 -13 -26.18 -56.04 -46.38 4.15 11.35 H
3504 -53.14 -13 -40.14 -65.96 -57.51 3.12 7.49 V
5257 -49.47 -13 -36.47 -63.48 -55.27 3.65 9.45 \Y%
7008 -39.96 -13 -26.96 -55.91 -47.16 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number
Report Issued Date : Aug. 12, 2015
Report Version

: B18 of B32

. Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -52.14 -13 -39.14 -66.27 -56.51 3.12 7.49 H
5132 -49.61 -13 -36.61 -62.76 -55.41 3.65 9.45 H
L 6843 -44.94 -13 -31.94 -61.80 -52.14 4.15 11.35 H
owest 3420 -52.44 -13 -39.44 -65.26 -56.81 3.12 7.49 \Y
5132 -48.43 -13 -35.43 -62.44 -54.23 3.65 9.45 \Y%
6840 -43.86 -13 -30.86 -59.11 -51.06 4.15 11.35 \%
3462 -53.50 -13 -40.50 -67.63 -57.87 3.12 7.49 H
5192 -50.66 -13 -37.66 -63.81 -56.46 3.65 9.45 H
Middl 6921 -40.54 -13 -27.54 -57.40 -47.74 4.15 11.35 H
adie 3462 -54.14 -13 -41.14 -66.96 -58.51 3.12 7.49 V
5193 -48.98 -13 -35.98 -62.99 -54.78 3.65 9.45 \Y%
6921 -42.36 -13 -29.36 -57.61 -49.56 4.15 11.35 \Y
3501 -52.66 -13 -39.66 -66.79 -57.03 3.12 7.49 H
5252 -49.89 -13 -36.89 -63.04 -55.69 3.65 9.45 H
Highest 7002 -37.98 -13 -24.98 -55.73 -45.18 4.15 11.35 H
3501 -54.42 -13 -41.42 -67.24 -58.79 3.12 7.49 V
5252 -47.81 -13 -34.81 -61.82 -53.61 3.65 9.45 \Y%
7002 -39.37 -13 -26.37 -55.74 -46.57 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number
Report Issued Date : Aug. 12, 2015
Report Version

: B19 of B32

. Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -52.97 -13 -39.97 -67.10 -57.34 3.12 7.49 H
5132 -49.81 -13 -36.81 -62.96 -55.61 3.65 9.45 H
L 6843 -42.27 -13 -29.27 -59.13 -49.47 4.15 11.35 H
owest 3420 -50.34 -13 -37.34 -63.16 -54.71 3.12 7.49 V
5132 -47.86 -13 -34.86 -61.87 -53.66 3.65 9.45 \Y%
6840 -44.51 -13 -31.51 -59.76 -51.71 4.15 11.35 \%
3456 -51.80 -13 -38.80 -65.93 -56.17 3.12 7.49 H
5184 -49.07 -13 -36.07 -62.22 -54.87 3.65 9.45 H
Middle 6912 -39.75 -13 -26.75 -56.61 -46.95 4.15 11.35 H
3456 -49.62 -13 -36.62 -62.44 -53.99 3.12 7.49 \Y
5184 -48.31 -13 -35.31 -62.32 -54.11 3.65 9.45 \Y%
6912 -41.40 -13 -28.40 -56.65 -48.60 4.15 11.35 \Y
3492 -52.83 -13 -39.83 -66.96 -57.20 3.12 7.49 H
5237 -50.73 -13 -37.73 -63.88 -56.53 3.65 9.45 H
Highest 6981 -38.83 -13 -25.83 -55.84 -46.03 4.15 11.35 H
3492 -54.94 -13 -41.94 -67.76 -59.31 3.12 7.49 V
5237 -49.77 -13 -36.77 -63.78 -55.57 3.65 9.45 \Y%
6981 -41.86 -13 -28.86 -57.11 -49.06 4.15 11.35 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version

: B20 of B32
Report Issued Date : Aug. 12, 2015

. Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 4/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3423 -53.20 -13 -40.20 -67.33 -57.57 3.12 7.49 H
5134 -50.42 -13 -37.42 -63.57 -56.22 3.65 9.45 H
L 6843 -42.07 -13 -29.07 -58.93 -49.27 4.15 11.35 H
owest 3423 -53.82 -13 -40.82 -66.64 -58.19 3.12 7.49 \Y
5134 -49.32 -13 -36.32 -63.33 -55.12 3.65 9.45 \Y%
6843 -43.51 -13 -30.51 -58.76 -50.71 4.15 11.35 \%
3453 -53.70 -13 -40.70 -67.83 -58.07 3.12 7.49 H
5179 -50.86 -13 -37.86 -64.01 -56.66 3.65 9.45 H
Middl 6903 -41.34 -13 -28.34 -58.20 -48.54 4.15 11.35 H
adie 3453 -54.56 -13 -41.56 -67.38 -58.93 3.12 7.49 V
5179 -49.78 -13 -36.78 -63.79 -55.58 3.65 9.45 \Y%
6903 -41.92 -13 -28.92 -57.17 -49.12 4.15 11.35 \Y
3483 -53.00 -13 -40.00 -67.13 -57.37 3.12 7.49 H
5224 -50.30 -13 -37.30 -63.45 -56.10 3.65 9.45 H
Highest 6963 -39.66 -13 -26.66 -56.52 -46.86 4.15 11.35 H
3483 -53.47 -13 -40.47 -66.29 -57.84 3.12 7.49 V
5224 -48.95 -13 -35.95 -62.96 -54.75 3.65 9.45 \Y%
6963 -41.27 -13 -28.27 -56.52 -48.47 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version
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FCC RF Test Report

Report No. : FG562904B

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3423 -53.04 -13 -40.04 -67.17 -57.41 3.12 7.49 H
5134 -50.19 -13 -37.19 -63.34 -55.99 3.65 9.45 H
L 6843 -40.84 -13 -27.84 -57.70 -48.04 4.15 11.35 H
owest 3423 -53.64 -13 -40.64 -66.46 -58.01 3.12 7.49 \Y
5134 -49.47 -13 -36.47 -63.48 -55.27 3.65 9.45 \Y%
6843 -43.66 -13 -30.66 -58.91 -50.86 4.15 11.35 \%
3447 -53.03 -13 -40.03 -67.16 -57.40 3.12 7.49 H
5171 -51.06 -13 -38.06 -64.21 -56.86 3.65 9.45 H
Middl 6894 -41.31 -13 -28.31 -58.17 -48.51 4.15 11.35 H
adie 3447 -54.30 -13 -41.30 -67.12 -58.67 3.12 7.49 V
5171 -50.16 -13 -37.16 -64.17 -55.96 3.65 9.45 \Y%
6894 -40.12 -13 -27.12 -55.96 -47.32 4.15 11.35 \Y
3471 -50.54 -13 -37.54 -64.67 -54.91 3.12 7.49 H
5208 -50.91 -13 -37.91 -64.06 -56.71 3.65 9.45 H
Hiah 6945 -40.67 -13 -27.67 -57.53 -47.87 4.15 11.35 H
Ighest 3471 -52.01 -13 -39.01 -64.83 -56.38 3.12 7.49 \Y
5208 -49.56 -13 -36.56 -63.57 -55.36 3.65 9.45 \Y%
6945 -42.89 -13 -29.89 -58.14 -50.09 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version

: B22 of B32
Report Issued Date : Aug. 12, 2015
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FCC RF Test Report

Report No. : FG562904B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -49.44 -25 -24.44 -63.42 -55.22 3.49 9.27 H
7502 -35.63 -25 -10.63 -55.49 -43.42 4.28 12.07 H
L i 10000 -43.57 -25 -18.57 -64.96 -50.87 5.1 12.40 H
owes 5000 -48.77 -25 -23.77 -62.93 -54.55 3.49 9.27 \Y
7501 -44.00 -25 -19.00 -61.02 -51.79 4.28 12.07 \%
10000 -43.73 -25 -18.73 -64.83 -51.03 51 12.40 \%
5066 -49.67 -25 -24.67 -63.65 -55.45 3.49 9.27 H
7601 -40.07 -25 -15.07 -57.97 -47.86 4.28 12.07 H
Midd| 10132 -43.99 -25 -18.99 -65.38 -51.29 5.1 12.40 H
adle 5066 -49.60 -25 -24.60 -63.76 -55.38 3.49 9.27 \Y
7599 -46.50 -25 -21.50 -63.52 -54.29 4.28 12.07 \%
10132 -44.29 -25 -19.29 -65.39 -51.59 51 12.40 \%
5131 -50.06 -25 -25.06 -64.04 -55.84 3.49 9.27 H
7697 -32.21 -25 -7.21 -53.92 -40.00 4.28 12.07 H
Hiah 10264 -43.42 -25 -18.42 -64.81 -50.72 5.1 12.40 H
Ighest 5131 -49.30 -25 -24.30 -63.46 -55.08 3.49 9.27 \Y
7697 -42.19 -25 -17.19 -59.21 -49.98 4.28 12.07 \%
10264 -42.78 -25 -17.78 -63.88 -50.08 51 12.40 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number
Report Issued Date : Aug. 12, 2015
Report Version

: B23 of B32
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FCC RF Test Report

Report No. : FG562904B

LTE Band 7/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -48.99 -25 -23.99 -62.97 -54.77 3.49 9.27 H
7502 -39.08 -25 -14.08 -57.51 -46.87 4.28 12.07 H
Lowest 10000 -44.03 -25 -19.03 -65.42 -51.33 5.1 12.40 H
5000 -49.35 -25 -24.35 -63.51 -55.13 3.49 9.27 \Y
7502 -45.85 -25 -20.85 -62.87 -53.64 4.28 12.07 \%
10000 -44.58 -25 -19.58 -65.68 -51.88 51 12.40 \%
5060 -49.06 -25 -24.06 -63.04 -54.84 3.49 9.27 H
7592 -37.37 -25 -12.37 -56.35 -45.16 4.28 12.07 H
Middl 10120 -43.47 -25 -18.47 -64.86 -50.77 51 12.40 H
adle 5060 -47.98 -25 -22.98 -62.14 -53.76 3.49 9.27 \Y
7592 -45.48 -25 -20.48 -62.5 -53.27 4.28 12.07 \Y%
10122 -43.70 -25 -18.70 -64.8 -51.00 51 12.40 \%
5120 -47.99 -25 -22.99 -61.97 -53.77 3.49 9.27 H
7682 -37.60 -25 -12.60 -56.55 -45.39 4.28 12.07 H
Hiah 10240 -42.94 -25 -17.94 -64.33 -50.24 5.1 12.40 H
Ighest 5120 -49.59 -25 -24.59 -63.75 -55.37 3.49 9.27 V
7682 -43.77 -25 -18.77 -60.79 -51.56 4.28 12.07 \%
10240 -43.30 -25 -18.30 -64.4 -50.60 51 12.40 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version
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FCC RF Test Report

Report No. : FG562904B

LTE Band 7/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5003 -48.70 -25 -23.70 -62.68 -54.48 3.49 9.27 H
7505 -40.41 -25 -15.41 -58.12 -48.20 4.28 12.07 H
L 10004 -44.10 -25 -19.10 -65.49 -51.40 5.1 12.40 H
owest 5002 -48.62 -25 -23.62 -62.78 -54.40 3.49 9.27 \Y
7502 -45.94 -25 -20.94 -62.96 -53.73 4.28 12.07 \%
10004 -43.38 -25 -18.38 -64.48 -50.68 51 12.40 \%
5057 -49.87 -25 -24.87 -63.85 -55.65 3.49 9.27 H
7586 -42.17 -25 -17.17 -58.71 -49.96 4.28 12.07 H
Midd| 10116 -43.58 -25 -18.58 -64.97 -50.88 5.1 12.40 H
adle 5057 -49.07 -25 -24.07 -63.23 -54.85 3.49 9.27 \Y
7586 -46.85 -25 -21.85 -63.87 -54.64 4.28 12.07 \%
10116 -44.63 -25 -19.63 -65.73 -51.93 51 12.40 \%
5111 -49.06 -25 -24.06 -63.04 -54.84 3.49 9.27 H
7670 -37.44 -25 -12.44 -56.41 -45.23 4.28 12.07 H
Hiah 10224 -43.17 -25 -18.17 -64.56 -50.47 5.1 12.40 H
Ighest 5111 -48.21 -25 -23.21 -62.37 -53.99 3.49 9.27 \Y
7670 -43.07 -25 -18.07 -60.09 -50.86 4.28 12.07 \%
10224 -43.97 -25 -18.97 -65.07 -51.27 51 12.40 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version
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FCC RF Test Report

Report No. : FG562904B

LTE Band 7 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5003 -49.47 -25 -24.47 -63.45 -55.25 3.49 9.27 H
7505 -40.25 -25 -15.25 -58.05 -48.04 4.28 12.07 H
Lowest 10004 -44.65 -25 -19.65 -66.04 -51.95 5.1 12.40 H
5003 -47.74 -25 -22.74 -61.9 -53.52 3.49 9.27 V
7503 -45.37 -25 -20.37 -62.39 -53.16 4.28 12.07 \%
10004 -43.38 -25 -18.38 -64.48 -50.68 51 12.40 \%
5051 -48.87 -25 -23.87 -62.85 -54.65 3.49 9.27 H
7580 -38.06 -25 -13.06 -56.93 -45.85 4.28 12.07 H
Midd| 10104 -44.09 -25 -19.09 -65.48 -51.39 5.1 12.40 H
adle 5051 -49.07 -25 -24.07 -63.23 -54.85 3.49 9.27 \Y
7580 -46.21 -25 -21.21 -63.23 -54.00 4.28 12.07 \%
10104 -44.04 -25 -19.04 -65.14 -51.34 51 12.40 \%
5102 -48.57 -25 -23.57 -62.55 -54.35 3.49 9.27 H
7655 -37.37 -25 -12.37 -56.35 -45.16 4.28 12.07 H
Hiah 10204 -43.94 -25 -18.94 -65.33 -51.24 5.1 12.40 H
Ighest 5102 -48.98 -25 -23.98 -63.14 -54.76 3.49 9.27 \Y
7653 -45.41 -25 -20.41 -62.43 -53.20 4.28 12.07 \%
10204 -44.14 -25 -19.14 -65.24 -51.44 51 12.40 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version

: B26 of B32
Report Issued Date : Aug. 12, 2015
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FCC RF Test Report

Report No. : FG562904B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1398 -61.29 -13 -48.29 -57.71 -62.27 1.75 4.88 H
2098 -55.03 -13 -42.03 -61.04 -56.65 2.16 5.93 H
L 2796 -55.22 -13 -42.22 -65.64 -57.25 2.48 6.66 H
owest 1398 -59.26 -13 -46.26 -57.73 -60.24 1.75 4.88 \Y
2094 -53.83 -13 -40.83 -61.81 -55.45 2.16 5.93 \Y%
2796 -53.71 -13 -40.71 -65.22 -55.74 2.48 6.66 \Y
1414 -61.20 -13 -48.20 -57.62 -62.18 1.75 4.88 H
2118 -55.18 -13 -42.18 -61.19 -56.80 2.16 5.93 H
Midd| 2828 -54.89 -13 -41.89 -65.31 -56.92 2.48 6.66 H
adie 1412 -58.80 -13 -45.80 -57.27 -59.78 1.75 4.88 V
2124 -53.11 -13 -40.11 -61.09 -54.73 2.16 5.93 \Y%
2828 -53.34 -13 -40.34 -64.85 -55.37 2.48 6.66 \Y
1428 -60.74 -13 -47.74 -57.16 -61.72 1.75 4.88 H
2144 -53.60 -13 -40.60 -59.61 -55.22 2.16 5.93 H
Highest 2862 -53.28 -13 -40.28 -63.70 -55.31 2.48 6.66 H
1424 -58.37 -13 -45.37 -56.84 -59.35 1.75 4.88 V
2142 -51.66 -13 -38.66 -59.64 -53.28 2.16 5.93 \Y%
2862 -52.82 -13 -39.82 -64.33 -54.85 2.48 6.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version
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. Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 12 /3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1396 -62.18 -13 -49.18 -58.60 -63.16 1.75 4.88 H
2096 -55.03 -13 -42.03 -61.04 -56.65 2.16 5.93 H
L i 2794 -53.60 -13 -40.60 -64.02 -55.63 2.48 6.66 H
owes 1396 -58.36 -13 -45.36 -56.83 -59.34 1.75 4.88 \Y
2096 -53.85 -13 -40.85 -61.83 -55.47 2.16 5.93 \Y%
2796 -53.65 -13 -40.65 -65.16 -55.68 2.48 6.66 \Y
1410 -61.97 -13 -48.97 -58.39 -62.95 1.75 4.88 H
2118 -56.50 -13 -43.50 -62.51 -58.12 2.16 5.93 H
Middl 2824 -55.22 -13 -42.22 -65.64 -57.25 2.48 6.66 H
adie 1412 -59.78 -13 -46.78 -58.25 -60.76 1.75 4.88 V
2118 -53.86 -13 -40.86 -61.84 -55.48 2.16 5.93 \Y%
2824 -54.06 -13 -41.06 -65.57 -56.09 2.48 6.66 \Y
1426 -61.24 -13 -48.24 -57.66 -62.22 1.75 4.88 H
2140 -55.13 -13 -42.13 -61.14 -56.75 2.16 5.93 H
Highest 2852 -53.73 -13 -40.73 -64.15 -55.76 2.48 6.66 H
'ghes 1426 -58.87 -13 -45.87 -57.34 -59.85 1.75 4.88 V
2140 -53.82 -13 -40.82 -61.8 -55.44 2.16 5.93 \Y%
2852 -53.12 -13 -40.12 -64.63 -55.15 2.48 6.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970
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Report Version
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FCC RF Test Report

Report No. : FG562904B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1392 -61.10 -13 -48.10 -57.52 -62.08 1.75 4.88 H
2098 -55.88 -13 -42.88 -61.89 -57.50 2.16 5.93 H
L i 2792 -54.83 -13 -41.83 -65.25 -56.86 2.48 6.66 H
owes 1400 -58.73 -13 -45.73 -57.2 -59.71 1.75 4.88 \%
2098 -53.62 -13 -40.62 -61.6 -55.24 2.16 5.93 \Y%
2792 -52.46 -13 -39.46 -63.97 -54.49 2.48 6.66 \Y
1412 -60.61 -13 -47.61 -57.03 -61.59 1.75 4.88 H
2116 -55.91 -13 -42.91 -61.92 -57.53 2.16 5.93 H
Midd| 2822 -54.50 -13 -41.50 -64.92 -56.53 2.48 6.66 H
adie 1414 -59.60 -13 -46.60 -58.07 -60.58 1.75 4.88 V
2112 -52.60 -13 -39.60 -60.58 -54.22 2.16 5.93 \Y%
2822 -53.22 -13 -40.22 -64.73 -55.25 2.48 6.66 \Y
1424 -60.87 -13 -47.87 -57.29 -61.85 1.75 4.88 H
2134 -55.76 -13 -42.76 -61.77 -57.38 2.16 5.93 H
Highest 2846 -54.47 -13 -41.47 -64.89 -56.50 2.48 6.66 H
1424 -58.15 -13 -45.15 -56.62 -59.13 1.75 4.88 V
2134 -53.83 -13 -40.83 -61.81 -55.45 2.16 5.93 \Y%
2850 -52.54 -13 -39.54 -64.05 -54.57 2.48 6.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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FCC RF Test Report

Report No. : FG562904B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1396 -61.74 -13 -48.74 -58.16 -62.72 1.75 4.88 H
2100 -56.57 -13 -43.57 -62.58 -58.19 2.16 5.93 H
L i 2790 -54.03 -13 -41.03 -64.45 -56.06 2.48 6.66 H
owes 1400 -59.40 -13 -46.40 -57.87 -60.38 1.75 4.88 V
2100 -53.29 -13 -40.29 -61.27 -54.91 2.16 5.93 \Y%
2790 -54.17 -13 -41.17 -65.68 -56.20 2.48 6.66 \Y
1410 -61.56 -13 -48.56 -57.98 -62.54 1.75 4.88 H
2108 -55.93 -13 -42.93 -61.94 -57.55 2.16 5.93 H
Midd| 2812 -53.93 -13 -40.93 -64.35 -55.96 2.48 6.66 H
adie 1406 -59.47 -13 -46.47 -57.94 -60.45 1.75 4.88 V
2108 -53.30 -13 -40.30 -61.28 -54.92 2.16 5.93 \Y%
2816 -51.94 -13 -38.94 -63.45 -53.97 2.48 6.66 \Y
1418 -61.30 -13 -48.30 -57.72 -62.28 1.75 4.88 H
2126 -55.50 -13 -42.50 -61.51 -57.12 2.16 5.93 H
Highest 2820 -53.31 -13 -40.31 -63.73 -55.34 2.48 6.66 H
1412 -58.66 -13 -45.66 -57.13 -59.64 1.75 4.88 V
2124 -53.18 -13 -40.18 -61.16 -54.80 2.16 5.93 \Y%
2826 -53.55 -13 -40.55 -65.06 -55.58 2.48 6.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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FAX : 86-0512-5790-0958

FCC ID : SRQ-MF970

Page Number

Report Version

: B30 of B32
Report Issued Date : Aug. 12, 2015

. Rev. 01




FCC RF Test Report

Report No. : FG562904B

LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -60.26 -13 -47.26 -56.68 -61.24 1.75 4.88 H
2114 -54.74 -13 -41.74 -60.75 -56.36 2.16 5.93 H
L i 2818 -53.98 -13 -40.98 -64.40 -56.01 2.48 6.66 H
owes 1408 -59.37 -13 -46.37 -57.84 -60.35 1.75 4.88 V
2114 -53.16 -13 -40.16 -61.14 -54.78 2.16 5.93 \Y%
2818 -53.58 -13 -40.58 -65.09 -55.61 2.48 6.66 \Y
1416 -60.26 -13 -47.26 -56.68 -61.24 1.75 4.88 H
2124 -54.09 -13 -41.09 -60.10 -55.71 2.16 5.93 H
Midd| 2832 -53.93 -13 -40.93 -64.35 -55.96 2.48 6.66 H
adie 1416 -57.86 -13 -44.86 -56.33 -58.84 1.75 4.88 V
2124 -53.07 -13 -40.07 -61.05 -54.69 2.16 5.93 \Y%
2832 -52.21 -13 -39.21 -63.72 -54.24 2.48 6.66 \Y
1424 -60.92 -13 -47.92 -57.34 -61.90 1.75 4.88 H
2135 -54.84 -13 -41.84 -60.85 -56.46 2.16 5.93 H
Highest 2846 -54.64 -13 -41.64 -65.06 -56.67 2.48 6.66 H
1424 -59.33 -13 -46.33 -57.8 -60.31 1.75 4.88 V
2135 -54.16 -13 -41.16 -62.14 -55.78 2.16 5.93 \Y%
2846 -53.39 -13 -40.39 -64.9 -55.42 2.48 6.66 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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FCC RF Test Report

Report No. : FG562904B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -61.53 -13 -48.53 -57.95 -62.51 1.75 4.88 H
2114 -55.49 -13 -42.49 -61.50 -57.11 2.16 5.93 H
L 2818 -54.41 -13 -41.41 -64.83 -56.44 2.48 6.66 H
owest 1408 -58.54 -13 -45.54 -57.01 -59.52 1.75 4.88 V
2114 -53.24 -13 -40.24 -61.22 -54.86 2.16 5.93 \Y%
2819 -52.84 -13 -39.84 -64.35 -54.87 2.48 6.66 \Y
1412 -60.61 -13 -47.61 -57.03 -61.59 1.75 4.88 H
2116 -55.48 -13 -42.48 -61.49 -57.10 2.16 5.93 H
Midd| 2822 -53.02 -13 -40.02 -63.44 -55.05 2.48 6.66 H
adie 1412 -60.12 -13 -47.12 -58.59 -61.10 1.75 4.88 V
2117 -54.16 -13 -41.16 -62.14 -55.78 2.16 5.93 \Y%
2822 -54.41 -13 -41.41 -65.92 -56.44 2.48 6.66 \Y
1412 -61.18 -13 -48.18 -57.60 -62.16 1.75 4.88 H
2120 -55.35 -13 -42.35 -61.36 -56.97 2.16 5.93 H
Highest 2827 -54.08 -13 -41.08 -64.50 -56.11 2.48 6.66 H
1412 -58.53 -13 -45.53 -57 -59.51 1.75 4.88 \%
2120 -53.10 -13 -40.10 -61.08 -54.72 2.16 5.93 \Y%
2827 -52.84 -13 -39.84 -64.35 -54.87 2.48 6.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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